TEST REPORT
Report No: H139901-109-47
Rendered to

MI WINDOWS AND DOORS, LLC
Gratz, Pennsylvania

PRODUCT TY:PEolyvinyl Chloride (PVC) SlidigsDoorXOX
SERIES/MODENL6151617

SPECIFICATICBY AAMA/WDMA/CSA 101/1.S.2/A44Q,NAFS 2011North American
Fenestration Standard/Specification for Windows, Doors, and Skylights

H Title | Summary of Results H
AAMA/WDMAJ/CSA 101/1.S.2/A44Q Class L&G30527x2426(139x 96-SD

1.0L/s/m? (0.20 cfm/ft?)
Water Penetration Resistance Test Press 290 Pa (6.06 psf)

Test Completion Date 05/18/17

Reference must be made to Report N$139901-109-47, dated 06/13/17 for complete test
specimen description and detailed test results.






























Test Report N0.H1399.01109-47
Report Date:06/13/17

Appendix A

Location of Air Seal The air seal between the test specimen and the test wall is detailed below.
The seal is made of foam weatherstripping and tacited to the edge of the test specimen buck.
The test specimen buck is placed against the test wall and clamped in place, compressing the

weatherstripping and creating a seal.
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AppendixB
Drawing(s)

Note: Complete drawings packet on file witltertek-ATI



